Ruls- AD- 168U —440
1o | 954

Funal Consuiting Zngineer’s Leport: ln\»tsl-'%@{hw? A tvaluotion
ON T Feogilsiiy, 0f \Wosre ywoter  Trearmnent ard,
Disposal o tne Droposed  Green pores Sike,

Pos. oY



D713 e

///;7}‘/ B
S

TOWNSHIP OF BEDMINSTER
SOMERSET COUNTY, NEW JERSEY

OvY - ¥861 - AV - STNY /

FINAL

CONSULTING ENGINEER’S REPORT:
- Investigation and Evaluation on the
Feasibility of Wastewater Treatment
and Disposal at the Proposed

Green Acres Site

October 1984

| (KUPPER ASSOCIATES Y,




KUPPER ASSOLCIATES

15 Steiton Road, Piscataway, N.J. 08854 e (201) 752-5600

October 23, 1984

Township Committee

Township of Bedminster
Municipal Building

Hillside Avenue

Bedminster, New Jersey 07921
[...]
such as SCS. Our field grab sample (see Section 5.2) indicates the depth to
groundwater 2.6 feet on July 11, 1984. The obviocus conclusion is that the
designer (Dr. Hordon), did not use the optionee's expert (WRT) interpretation nor

perform a field program to initiate the design of a system.



The New Jersey Department of Environmental Protection standard requires that
the depth to the maximum groundwater table be four feet or more below the bottom
of the disposal bed. Using a minimum disposal bed cover of 1-1/2 feet and 1/2
foot diameter pipe in the disposal field ;ranslates to a 6 feet requirement to
the groundwater depth (4 + 1-1/2 + 1/2 = 6) below the ground surface.

The Dr. Hordon design does not meet the groundwater depth requirement; the
WRT interpretation of the groundwater depth does not satisfy the DEP requirement,
and our field grab sample does not satisfy the DEP groundwater depth requirement.
We can find no evidence that the site can be used for subsurface disposal based
upon groundwater depth.

Furthermore, Dr. Hordon's August 31, 1984 report presents Birdsboro soil
ranges of percolation rates on Table 2, page 16. A range of 10-45 minutes per
inch is shown. By using 45 minutes per inch, Dr. Hordon suggests 13.4 acres of
disposal area as a design size (a lesser rate would reduce the acreage needed for
the project). Our field grab samples (see Section 5.2), were taken in a
Birdsboro soil and a non-Birdsboro soil with percolation rates of 67 minutes per
inch and 420 minutes per inch, respectively. The State will not permit the
installation of a subsurface disposal field in such poorly draining soils. (The
State limit is 60 minutes per inch. When a percolation rate is over 60 minutes
per inch, it is considered not acceptable. Whereas, when the percolation rate is
under three minutes per inch, additional justification must be given before
approval can be granted.) Dr. Hordon's apparent reliance on expe¢ted values has
led to false conclusions. We can find no evidence that the site can be used for
subsurface disposal of effluents based upon either percolation rates or depth to

groundwater,



5.2 Results of Bedminster's Field Testing Program

Results of the field investigation indicate that the site has a high
groundwater table and perched groundwater, and a shallow depth to the bedrock.

The soils appear to have a low permeability. Appendix A contains the results of
the field and testing program.

On June 27, 1984, Vliad Neoushoff of Kupper was accompanied by Tod Horowitz of
Melick-Tully Associates to the project site. A béckhoe operator and machinery
were provided by the Township of Bedminster. Six test pits were dug as shown on
the attached Figure 2. All pits were logged. Two soil samples and one water
sample were collected for chemical testing. One temporary piezometer was set.

Initially, access to the site itself was not available so test pitting was
confined to areas immediately adjacent to but cutside of the property in question.
sﬁortly after midday;’however, the field'party was informed that permissibn to
enter the site had been obtained. Upon receiving this information, the field
party entered the site and dug test pits. Much of the site was recently

cultivated so test pitting was confined to the edges of cultivated fields.

Test Pit No. 1 was dug on the York property about midway up from River Road
on the éouthwest property line of the project site. The soils at this location
are mapped as Raritan on the Soil Conservation Service {sCs) maps. A soil sample
for chemical analysis was taken here, and a temporary casing installed for water
level recording.

Test Pits 2 and 3 were dug along River Road close to the interface between

the Raritan and Birdsboro soils. Water samples were taken at Test Pit 3. A
soil sample was taken from Test Pit 3 for chemical analysis. A percolation
test was also conducted in the vicinity of Test Pit No. 3.

Test Pits 4, 5 and 6 were dug around cultivated areas in the southwesterly

portion of the site. All of these test pits were located in the Raritan soils.
A percolation test was conducted at Test Pit No. 5.

The preliminary soil logs of the test pits are bound in the Appendix.

5-5



5.3 Summary

A very large question was not answered by the Opﬁionee as to the acceptability
of onsite subsurface effluent disposal. The depth of the Optionee's investigations
is not sufficient upon which to base an effective design or to determine if onsite
disposal is feasible for 300,000 gpd. Our investigations find the site totally
unsui table for the proposed onsite subsurface disposal of effluents. Furthermore,
the portion of the site where the depth to groundwater is less than five feet is also
considered not acceptable for spray irrigation.

Furthermore, the developer's time table to obtain NJDEP approval of the proposed
effluent disposal scheme is unrealistic. At a minimum, the following work tasks and

time periods should be considered.

IMPLEMENTATION TIME SCHEDULE

, TASK
. TIME CUMULATIVE
s PERIOD/ TIME
WORK TASK MONTHS MONTHS
1. Developer Concurrence with Initial Reports 0 0
2. Develop Feasibility Study Proposal 1 1
3. NJDEP Review 2 3
4. Field Work 1 4
5. Laboratory Testing and Analysis 2 6
6. Feasbility Report 1 7 No. Go
7. Review by NJDEP 3 10 Go
8. Revisions 2 12
9. Review by NJDEP 3 15 No Go
10. Preliminary Engineering 2 17 Go
11« Review by NJDEP 6 23
12. Revigions to Preliminary Engineering 2 24
13. Review by NJDEP ' 3 27
14. Final Design 4 31
15. Review by NJDEP 6 37 No Go
16. Public Hearing 3 40 Sg Go
17. Issue Permit to Construct and Operate 3 43 Go
18, Construction 18 61
19. Start-Up 3 64
- Slippage 50% %6 Operation



The above time schedule shows that 64 months, about 5-1/2 years, will be
required and slippage could delay the project to 96 months, 8 years.

A related and very important time factor concerns the additional delays that
would’occur should parallel submissions go forward to NJDEP: one from EDC and
one from the optionee. The 201 Facilities Plan approved by the NJDEP, which is
the controlling wastewater management planning document in Bedminster, provides
for a Bedminster WTP and an EDC WTP. By adding a third WTP in the planning area,
the 201 Facilities Plan would require restudying, reevaluating, new public
hearings and reapproval before constuction could begin. The optionee's project
would be delayed and so also delay progress on EDC expansion permit. Assuming
the optionee's WTP could be accommodated as a third WTP in Bedminster, the 201

" Facilities Plan review process could easily take 2-3 years.



SCALE: 1”2 1000°

-m- N
, BLOCK 4l " A
LOT 34 /O \
. N
| 211.6 ACRES S |
( PY ® of <
TP! R ~...
(CASED T 22 sk g\q"
SOIL) s <2 geT%R ...
Percl®  re .,_f/’n\/@‘ N— .
: / RA
‘\ .
Pae \’
A GRM‘
: 7 ‘
~ o A_eoc wre
\4.\’ | o.850mGD
0 500 1000 N
™ e ™ 2

WASTEWATER TREATMENT AND DISPOSAL

AT THE PROPOSED GREEN ACRES SITE

TEST PIT LOCATION

MAP

FIGURE 2




6.0 CRITIQUE OF EXPANDING THE BEDMINSTER TREATMENT PLANT

6.1 Bedminster Plant Flows

The impact of anticipated flows upon the Bedminster Treatment Plant will
be to either (1) require improvements to increase treatment plant capacity or
(2) place a limitation upon growth to prevent flows from exceeding the present
plant capacity.

We will firét develop anticipated flows withéut restrictions; this will
determine if the present capacity is sufficient. Second, we will evaluate the
possibility of expanding the system if the present capacity is insufficient.

Bedminster has commitments with AT&T and the community of Far Hills to
accept 100,000 gallons per day and 35,000 gallons per day respectively. Actual
flows from AT&T duringva typical week are approximately 528,000 gallons.
‘Consequently, the a&erége seven day daily flow is 75,406 galléns. Howéver, a
five day per week operation means that the waste treatment plant experiences
105,600 gallons per day five days per week and 0 gallons two days per week.
Moreover, Far Hills delivers an average flow of 45,300 gallons per day seven days
pér week.,

Bedminster's share of the plant flow is estimated to be 33,900 gallons per
day seven days per week.

The table below summarizes present plant flow requirements:

PRESENT PLANT FLOW REQUIREMENTS

AVERAGE FLOWS IN GALLONS P ER DAY

Mon. = Tues. Wed. Thurs. .. Fri. sat. Sun.
ATSET 105,600 105,600 105,600 105,600 105,600 0 0

Far Hills 45,300 45,300 45,300 45,300 45,300 45,300 45,300

Bedminster 33,900 33,900 33,900 33,900 33,900 33,900 33,900

Totals 184,800 184,800 184,800 184,800 184,800 79,200 79,200



The above flow conditions dictate that treatment plant design be based
upon weekday flows.

Current planning indicates that anticipated growth in the Bedminster
service area will occur in parcels known as C and D. The Town Planner,
Richard Coppola has suggested the construction of 201 new units each having a
flow contribution of 240 gallons per unit per day. A resulting anticipated
flow of about 48,200 gallons per day is calculated (201 x 240 = 48,240)

The table below summarizes total anticipated flow requirements.

ANTICIPATED PLANT FLOW REQUIREMENTS

WEEKDAY WEEKEND
(5 DAYS) (2 DAYS)
AT&T ) 105,600 0
Far Hills 45,300* 45,300
Bedminster Existing Connections "~ 33,900 33,900
Bedminster Sites C&D Projected 48,200 48,200
233,200 127,460

*Far Hills has a system leakaée correction program which hay
abate the 45,300 gallons per day to the agreed upon flow of
35,000 gallons per day.

In summary, the Bedminster Plant will require a weekday capacity of at
least 233,000 gallons per day to process anticipated flows. In recognition of
the fact that plant capacity is only 203,750 gallons per day, a capital
improvement expansion program will be required to permit the anticipated
growth.

The next section will examine the possibility of expanding the plant in

lieu of limiting growth to a total flow of 203,750 gallons per day.



6.2 Bedminster Treatment Plant Expansion

The existing Bedminster Wastewater Treatment Plant has a design capacity
of 203,750 gallons per day (gpd) as shown on the schematic of wastewatgr flow
Figure 3. Plant flow records discussed previously reveal that the present
average weekday flow is almost 185,000 gpd, and the average weekend flow is
almost 80,000 gpd, The difference in flow during weekday and weekend is due to
five day work week schedule at the AT&T. In accordance with the 201 Upper
Raritan Watershed Wastewater Facilities Plan, the existing Bedminster
Wastewater Treatment Plant will need to be expanded to a capacity of 254,000
gpd in the future in order to serve its designated service area.

Assuming a weekend/weekday difference in flow will remain the same in the
future, and if the weekday average influent flow increases from 185,000 to
.254,000 gpd, the weekend flow will increase from the current average of 80,000
to 149,000 gpd. The annual average flow will be 224,000 gpd, about 10% above
the plant design capacity.

If a total of 120,000 gallons of equalization capacity is made availablg
at the plant by utilizing the existing chemical sludge storage tank, the
influent flow can be equalized to an average flow of 230,000 gpd as shown on
Figure 4 entitled "Equalization".

If tube or plate settlers are added to the existing secondary and tertiary
clarifiers, it is possible that these clarifiers can handle an average flow of
'230’000 gpd.

It should be noted that increasing therdesign plan to 254,000 gpd will
affect other treatment plant components which may not have adequate capacities
to handle the increased sewage flow. Additional engineering information and

analysis will be required to determine the adequacy of the aeration tank and



air blowers chlorine contact tank and chlorination equipment, denitrification
reactor, and sand filters.

By way of illustration, the possible need for additional treatment units
may bé observed by reviewing the existing‘aeration tank design which provides a
detention time of 24 hours based on design flow of 203,750 gpd excluding return
sludge flow. If the sewage flow increases to 230,000 gpd, the average
detention time in aeration system will decrease to 21.3 hours, and the capacity
of the aeration system, especially for nitrification, will require system
enhancement,

In summary, it is consistent with the 201 Facilities Plan and appears
cost effective to expand the plant o at least 254,000 gallons per day
(Qeekdays) and 230,000 gallons per day (seven day week average) by making
process modifications to the existing facilities. Additional engineering is
required for all of the process systems to establish improvement requirements.
Implementation of existing plant expansion generally can be accomplished in a
shorter time than that of a new system.

Expanding the plant will enable the proposed development at sites C and D
to discharge sewage of approximately 48,200 gallons per day to the Bedminster

Plant.



INFLUENT
0.2MG.0.

€ 34N9Id

—OH

MAIN
PUMP
STATION

COMMINUTO
SCREEN

ALUM.

L

TO FINAL
DISPOSAL

EMERGENCY
BYPASS TO
RARITAN

)

SLUDGE _RETURN

TERTIARY
SETTLING

SAND
FILTERS

TO FINAL DISPOSAL

CHEMICAL | CHLORINE
{1 SLUDGE || cONTACT
AIR STORAGE || TANK
60,000
SECONDARY
CLARIFIER
1
FLOW " HH'
UALIZATION AERAT ION
& TANK ™ TANK
60,000 GAL, 203,750GAL. WET
1 ' WELL
RETURN SLUDGE
207,000 GPD
AEROBIC DIGESTER
SUPERNATENT 20,000
SAL
AEROBIC
DIGESTER

—

—

IR

FLUIDIZED BED
DENITRIFICATION

DESLUDGE /
FILTER BACKWASH
SLUDGE HEADER

SCHEMATIC OF WASTEWATER FLOW
BEDMINSTER SEWAGE TREATMENT WORKS
BEDMINSTER, NEW JERSEY
DISCHARGE SERIAL NO. 0Ol

AUGUST

SOURCE: JOHN HOGAN, TREATMENT PLANT OPERATOR

1981
REVISED MAY (984

SLUDGE
SURGE
TANK

FINAL EFFLUENT TO
* RIVER. DISCHARGE 0OI- 0.2 MGD

BACKWASH

O

SUPPLY WELL




Hundred Thousand Gallons Per Day

254,000 GPD (5

VARIABLE FLOW

WEEKDAYS)

?' AY EQUALIZED FLOW
230,000 GPD:

. - - e - > - o o - & o o > o o - - e B WA e onPEE A an - e e E o R T an o N o W S 0 - - e @& W o - W s e e e - —------

BEDMINSTER /FAR HILLS TREATMENT PLANT EQUALIZATION CHART

MON. TUE . WED. ' THUR. FRI.
EQUALIZATION

149,000 GPD
(2 WEEKDAYS) :

SAT ' SUN.

FIGURE 4




7.0 SUMMARY OF FINDINGS AND CONCLUSIONS

1‘

The Optionee has not demonstrated the acceptability of his
proposed treatment/effluent disposal system on the proposed
Green Acres site. Field work, laboratory testing, data analysis

and system design is necessary and has not been performed.

3. Field testing by Kupper disclgses a very high groundwater table,
very shallow depth to rock, and a very tight low permeable soil
in the area of the proposed subsurface effluent disposal field.
These findings indicate the optionee's proposal is not feasible.

4. The time for proposal implementation if it were possible, would
take between 5-1/2 to 8 years.

- 5. The Bedminster Municipal Plant may be increased in capacity by
| as much as 50,000 gallons per day by minor plant modifications
involving equalization of weekdays and weekend flows and related
process systems enlargements,
CONCLUSION

It is not possible to provide an acceptable onsite treatment

plant. Any attempt to build and operate an RBC treatment plant with

subsurface disposal will lead to a violation of NJDEP groundwater

discharge criteria.



APPENDIX A

Subsurface Investigation Data

Test Pit Location Sketch - 1 page

New Jersey Laboratories: Soll Samples Report - 1 page

New Jersey Laboratories: Report on Water Samples - 2 pages
_Logs of Test Pits by Melick & Tully - 6 pages

Percolation Test Results by Melick & Tully - 1 page

Field logging of test pits by Melick & Tully with water levels

and elevations by Kupper Associates - 6 pages



L AR X 119 R N O A T
A LA aadh LTS UL S

J ;4N ¢ ¥
. __....mﬁ.
L ; rA.. Q
et
MM\
$1 S
N (0]

M

= T 4 L' B Y i y W« ....fw.,Jw.. - . % “.w el
f # 3l e’ : Ny ] PR .2 Yy 'Y PRI W B ST O B v § . G e
v, \.\.,t. Pad Roate NS 1IN T Sty . VRS L M S AT L PR m, R Wy vl
Se e MO v 7 R, LR AN S SR e DA R SR PR X WX,*# |- F v:p,...‘v..a?. »t_.thﬁ-?_v?.mu. . : . fv.y.}ALﬁwvu

b

.
v



€